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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements
and the tests performed to the item under test on the date and under the conditions stated in the report and it is

based on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
TEL : +886-3-582-8001 Page Number : 40f22
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Revision History

Version Description Issued Date
V1.0 Initial issue of report Nov. 11, 2024
V2.0 Add MAC ID of EUT in section 1.1. Dec. 03, 2024
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Summary of Test Result

gg Zc;ret Test Items ® ARSeSS/L;I;\IL) Remark

3 AC Power Line Conducted Emission PASS -

4 Occupied Bandwidth & DTS Bandwidth PASS -

5 Maximum Conducted Output Power PASS -

6 Maximum Power Spectral Density PASS -

7 Antenna Port Conducted Emission PASS -

8 Transmitter Radiated Spurious Emission PASS -
Comments and Explanations
The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1. General Information

1.1. EUT Description

Frequency Range 2400 ~ 2483.5 MHz
Operating Frequency IEEE 802.11b/g
2412 ~ 2462 MH
IEEE 802.11n (20 MHZ) z
Channel Number IEEE 802.11b/g
11 Ch |
IEEE 802.11n (20 MHZ) anneis
Type of Modulation IEEE 802.11b DSSS-DBPSK, DQPSK, CCK
IEEE 802.11g/n OFDM-BPSK, QPSK, 16QAM, 64QAM
MAC ID Conducted sample: A4:7E:FA:32:30:7C

Radiated sample: A4:7E:FA:32:30:42

Accessories Information

No. Equipment Name Brand Name Model No. Description
Xieyu Electronic Technology

1 USB-C to USB-A cable 30100004457 Shielded, 0.8m
(Zhongshan) Co., Ltd. !

Antenna Information

Ant. Brand Name Model No. Type Antenna Gain (dBi)
1 Broadcom BCMO9Fractal PCB 2.8

1.2. EUT Information

EUT Power Type From Adapter / Host system

EUT Function X | Point-to-multipoint ]| Point-to-point

Beamforming Function [ 1| with beamforming X1 | Without beamforming

1.3. Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFR FCC Part 15

¢  ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

+  KDB 558074 D01 v05r02

¢  KDB 414788 D01 v01r01

TEL : +886-3-582-8001 Page Number : T7of22
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1.4. Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1

(TAF: 3024)

ADD: No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

(TAF: 3024)

ADD: No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.

TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SRO02. Test site number for address 2 includes HC-CB02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. | Test Engineer Test Er&v;r;n)ment Test Date
AC Conduction Emission HC-SR02 Gary Liao 22.5/69 2024/09/12
RF Conducted Emission HC-SR12 Clemens Fang 22.4/52.2 2024/09/18
Radiated Emission HC-CBO02 Scott Chang 22.4~24.5[52.2~61.1 | 2024/09/09~2024/09/20

1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34dB
Occupied Bandwidth & DTS Bandwidth + 282.55 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47 dB
Antenna Port Conducted Emission +2.47dB
Transmitter Radiated Spurious Emission zggé 3: ss(lilvl 1 g:z

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
. . 9kHz-30MHz,
Artificial Mains Network R&S ENV4200 848411/010 . 2023/12/15 2024/12/14
4line/100A

EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz 2024/09/11 2025/09/10
Two-Line V-Network R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) Harbour RG-400 HC-SR02 9 kHz-2500 MHz 2024/08/15 2025/08/14
EMI Testing System Audix €3 210616 dekra V9 | HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak Power )

Anritsu ML2496A 1602004 0.3-40 GHz 2023/10/25 2024/10/24
Meter Dual Input
Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 2023/10/25 2024/10/24
Pulse Power Sensor Anritsu MA2411B 1531044 0.3-40 GHz 2023/10/25 2024/10/24
Signal & Spectrum

R&S FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
HC-CBO02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and Spectrum

R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Analyzer
Trilog Broadband Antenna | Schwarzbeck VULB 9168 1272 30 MHz-2 GHz 2024/04/29 2025/04/28
Double Ridged Horn

RF SPIN DRH18-E 211211A18EN | 1G-18GHz 2023/11/09 2024/11/08
Antenna
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820I 980365 30M-8 GHz,20 dB | 2024/04/02 2025/04/01
Pre-Amplifier EMEC EM01G18GA 060741 1G-18 GHz,50 dB | 2024/04/23 2025/04/22
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB | 2023/10/03 2024/10/02
EMI Test Receiver R&S ESR7 102260 10 Hz-7 GHz 2023/11/27 2024/11/26
Magnetic Loop Antenna Teseq HLA 6121 44287 0.01-30 MHz 2023/10/13 2024/10/12

. 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner | SF104 HC-CBO02 13m 2024/08/13 2025/08/12
. Huber+Suhner,
Coaxial Cable Rosnol SF102_UP0264 HC-CB02-1 18-40 GHz, 3 m 2024/08/13 2025/08/12
DEKRA Testing System DEKRA Version 2.0 HC-CB02 N/A N/A N/A
Radiated Software Audix e3V9 HC-CB02_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
TEL : +886-3-582-8001 Page Number 9 of 22
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2. Test Configuration of EUT

2.1. Test Condition

EUT Operational Condition

Testing Voltage

AC 120V/60Hz

2.2. Test Frequency Mode

Test Software Version

TeraTerm Version4.75

Modulation Fr?&:ezr)‘cy Power Setting
2412 14.0
802.11b 2437 16.0
2462 16.0
2412 22.0
802.11g 2437 23.0
2462 21.0
2412 22.0
802.11n (20 MHz) 2437 23.0
2462 21.0
TEL : +886-3-582-8001 Page Number 10 of 22
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2.3. Duty Cycle

. On Times On+Off Times Duty Cycle 1/T Minimum
Modulation Duty Factor (dB
(ms) (ms) (%) y ©@B) VW (kHz)
802.11b 0.412 0.514 80.16% 0.961 2.427
802.11g 0.062 0.166 37.35% 4.277 16.129
802.11n (20 MHz) 0.074 0.176 42.05% 3.763 13.514
Note: The duty factor will compensate for the total power and power spectral density.
802.11b 802.11g
802.11n (20 MHz)
TEL : +886-3-582-8001 Page Number 11 of 22
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2.4. The Worst Case Measurement Configuration

Tests Item

AC Power Line Conducted Emission

Test Condition

AC power line conducted measurement for line and neutral

Operating Mode

Transmit

1 Adapter mode
2 Charging mode (from Notebook)
Tests Item Occupied Bandwidth & DTS Bandwidth

Maximum Conducted Output Power
Maximum Power Spectral Density
Antenna Port Conducted Emission

Test Condition

Conducted measurement at transmit chains

Tests Item

Transmitter Radiated Spurious Emission

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz

Transmit

1

Adapter mode

2

Charging mode (from Notebook)

Operating Mode > 1GHz

Transmit

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated spurious emission below 1 GHz and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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2.5. Tested System Details
Test Mode: Mode 1
No. Equipment Brand Name Model No. Serial No.
. Shenzhen Longxc Power
1 Medical Adapter LXCP12X-050100DG N/A
' P Supply CO., LTD
Test Mode: Mode 2
No. Equipment Brand Name Model No. Serial No.
1 Notebook DELL Latitude E6320 5482288508
2.6. Configuration of Tested System

Test Mode: Mode 1

Connection Diagram

(A)

EUT

Signal Cable Type

Signal cable Description

USB-C to USB-A cable

Non-Shielded, 0.8m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Test Mode: Mode 2

Connection Diagram

(A)

EUT

Signal Cable Type

Signal cable Description

A USB-C to USB-A cable

Non-Shielded, 0.8m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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3. AC Power Line Conducted Emission

3.1 Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are

also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

TEL : +886-3-582-8001
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3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4, Occupied Bandwidth & DTS Bandwidth
4.1. Test Setup

4.2. Test Limit

The 6 dB bandwidth: = 0.50 MHz.

Occupied Bandwidth: N/A

4.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

4.4, Test Result of Occupied Bandwidth & DTS Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1. Test Setup

5.2. Test Limit

The maximum conducted output power shall be less 30 dBm (1 Watt).

5.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C

TEL : +886-3-582-8001 Page Number : 18 of 22
FAX : +886-3-582-8958 Issued Date . Dec. 03, 2024
Report Version : V2.0



Report No. : 2480707R-RFUSVO01S-A

6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall not be greater than

+8 dBm in any 3 kHz band during any time interval of continuous transmission.

6.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Antenna Port Conducted Emission

7.1. Test Setup

7.2. Test Limit

RF output power procedure Limit (dBc)
Peak output power procedure 20
Average output power procedure 30

Remarks:

1. Inany 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limit.

2. If the transmitter complies with the conducted power limit based on the use of RMS averaging over a time

interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

7.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

7.4. Test Result of Antenna Port Conducted Emission

Refer as Appendix E
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8. Transmitter Radiated Spurious Emission
8.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
TEL : +886-3-582-8001 Page Number : 21 of22
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8.2. Test Limit
Frequency Field strength Field strength Measurement distance
(MH2) (uv/m) (dBuV/m) (m)
0.009 — 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705 - 30 30 29.5 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uVv/m)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system.

8.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9 kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
guasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz and above 1 GHz is 1 MHz.

8.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix F
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D DEKRA

Report No.: 2480707R

Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Mode 1 Phase Line

Test Condition 802.11n (20 MHz) / 2437 MHz

400 Lewel (dBu%w)

87.5

¥ S0

62.5 CLASS B e
s0.0 : CLASS_ B_AW
3IT.5 =

25.0 4 = - a 1

12.5 :iz T T L A=

> FPaeak
Freguemncy (RMHZ)

No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.196 21.47 63.80 -42.33 11.80 9.67 QP
0.196 10.27 53.80 -43.52 0.60 9.67 AV
3 0.413 32.05 57.59 -25.54 22.38 9.67 QP
*4 0.413 25.66 47.59 -21.94 15.99 9.67 AV
5 1.065 18.99 56.00 -37.01 9.27 9.72 QP
6 1.065 11.93 46.00 -34.07 2.20 9.72 AV
7 1.577 21.08 56.00 -34.92 11.27 9.81 QP
8 1.577 13.52 46.00 -32.48 3.71 9.81 AV
9 3.720 19.35 56.00 -36.65 9.42 9.93 QP
10 3.720 11.70 46.00 -34.30 1.76 9.93 AV
11 9.655 17.41 60.00 -42.59 7.29 10.13 QP
12 9.655 10.46 50.00 -39.54 0.33 10.13 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001 Page Number : 10f40
FAX : +886-3-582-8958
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Report No.: 2480707R

Test Mode Mode 1 Phase Neutral

Test Condition 802.11n (20 MHz) / 2437 MHz

Lewel (dBu%w)

100
87.5
75.0
62.5 | ELass 8 P
S0 D ! CLASS B_AMW
IT.5
2500 -1 1 - = o 11
12s + T T T T e
bas To.s T cauel ey (i) 10 zo0 30 ooF
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.193 21.37 63.89 -42.51 11.70 9.67 QP
2 0.193 9.69 53.89 -44.20 0.02 9.67 AV
3 0.272 28.65 61.07 -32.43 18.98 9.67 QP
4 0.272 19.56 51.07 -31.51 9.89 9.67 AV
5 0.627 24 .51 56.00 -31.49 14.82 9.68 QP
*6 0.627 17.56 46.00 -28.44 7.88 9.68 AV
7 1.077 19.75 56.00 -36.25 10.03 9.72 QP
1.077 12.78 46.00 -33.22 3.06 9.72 AV
3.472 19.17 56.00 -36.83 9.25 9.92 QP
10 3472 11.60 46.00 -34.40 1.67 9.92 AV
11 9.706 20.55 60.00 -39.45 10.42 10.13 QP
12 9.706 11.50 50.00 -38.50 1.37 10.13 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001 Page Number : 20f40
FAX : +886-3-582-8958
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Test Mode Mode 2 Phase Line

Test Condition 802.11n (20 MHz) / 2437 MHz

Lewel (dBu%w)

A
B7.5
=
52.5 i CLASS B QP
S0 D ! CLASS B_AMW
3o I 11
250 = 5 - _190 =
it
bas T o.s FrequeZey (anzy D 10 20 =0 ook
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.307 37.79 60.06 -22.27 28.12 9.67 QP
*2 0.307 30.20 50.06 -19.86 20.53 9.67 AV
3 0.573 17.72 56.00 -38.28 8.05 9.68 QP
4 0.573 12.58 46.00 -33.42 2.91 9.68 AV
5 1.359 20.32 56.00 -35.68 10.56 9.76 QP
6 1.359 10.72 46.00 -35.28 0.96 9.76 AV
7 2.110 20.92 56.00 -35.08 11.04 9.87 QP
8 2.110 10.91 46.00 -35.09 1.04 9.87 AV
9 7.978 21.69 60.00 -38.31 11.65 10.04 QP
10 7.978 15.04 50.00 -34.96 5.01 10.04 AV
11 20.270 32.35 60.00 -27.65 22.10 10.25 QP
12 20.270 23.95 50.00 -26.05 13.70 10.25 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001 Page Number : 30f40
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Test Mode Mode 2 Phase Neutral

Test Condition 802.11n (20 MHz) / 2437 MHz

Lewel (dBu%w)

A 0D

B7.5
=
52.5 i CLASS B QP
S0 D ! CLASS B_AMW
3o = 11
25.0 = - = = =
12.5 + T T “lo
bas T o.s FroqueZey (nz) D 10 20 =0 ook
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.198 36.54 63.71 -27.17 26.87 9.67 QP
2 0.198 15.53 53.71 -38.18 5.86 9.67 AV
3 0.379 24 .95 58.30 -33.34 15.28 9.67 QP
4 0.379 12.25 48.30 -36.05 2.58 9.67 AV
5 1.172 16.71 56.00 -39.29 6.98 9.73 QP
6 1.172 11.48 46.00 -34.52 1.75 9.73 AV
7 2.110 17.90 56.00 -38.10 8.03 9.87 QP
8 2.110 9.93 46.00 -36.07 0.06 9.87 AV
9 12.318 16.79 60.00 -43.21 6.65 10.14 QP
10 12.318 10.17 50.00 -39.83 0.03 10.14 AV
11 20.269 32.34 60.00 -27.66 22.09 10.25 QP
*12 20.269 23.91 50.00 -26.09 13.66 10.25 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B.1 Test Result of Occupied Bandwidth

Modulation Fr?&tlj_'ezr;cy Occuplt(a'(\:llI 5:)”dWIdth (I':/llr;\;t)

2412 13.95 -

802.11b 2437 13.99 -
2462 13.99 -

2412 16.74 -

802.11g 2437 18.02 -
2462 16.78 -

2412 17.78 -

802.11n (20 MHz) 2437 18.66 -
2462 17.62 -

TEL : +886-3-582-8001 Page Number : 50f40
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D DEKRA

802.11b/20MHZz/1M/2412MHZz/Ch1

802.11b/20MHz/1M/2437MHZz/Ch6

Ref Level 30.03 dEm  Offset 100 d5 RBW 300 kHz
At 2098 SWT 180us VBW 1MHz

Date: 18.5ep.2024 20:53:46
Moda Auto £FT

Ref Leval 30.00 ¢Bm Offset 1.00 & RBW 300 kHz
att 2048 SWT 135us VBW 1MHz

Date: 16.5ep. 2024 20:55:00
Moda Auto FET

Datsctor: Positive Peak, Trace: MAX HOLD Dstsctor: Positive Peak, Trace: MAX HOLD
30 dem et 30d8m Line 1
20 dBm 20a8m
. 1
10 dBm u iodBm
W v
oy A nang,
wasm U 0.dem .
= MW W\MU = waf "\W 2
0gam N 0am
P
y .
30 d8m S0d8m \‘W\/\
JJ\\‘ N\ N j\.\/w
40dBm Mf‘“’“\w”\ W Al e | s4Bm [ gD\ o =t parm |
50 a8m sna8m
50 a8m s0a8m
70 d8m T0amm
Crzaizonz 001 pi= Span 40.00 WHE CF 2437 Gz 001 pi= Span 40.00 WHE
Type Rel T Kwele  Yoaloe Funchion Function Resul Type Rl Tic el Vesue Funcion  FunctionResult
1 1 24tidsi GHe 652 Bm w1 i 2437480GHe 820 0Bm
T 1 2405008 GHe 750 dBm OccBw 13948053348 MHz i 1 2420967 GHr 548 dBm GecBw 13985013386 Mz
T2 1 2418953 GHz 7.70 dBm 2 1 2443953GHz 555 dBm
Ref Level 30.00 dBm  Offsst 10005 REW 300 kHz Date: 16.5¢p.2024 20:56:38 RefLevel 30.00d5m Offset 1.00d5 REW 300KHE Date: 16.98p.2024 20:48:43
. .
At 4008 SWT 180us VBW 1MHz  Mode Auio FFT At 068 SWT 185us VBW 1MHz  Mode Auio FFT
Datsctor: Positive Peak, Trace: MAX HOLD Dstsctor: Positive Peak, Trace: MAX HOLD
30 dem et 30d8m Line 1
20 dBm 20a8m
M
10 dBm " iodBm =
,W\NW' JU W\JL“.\!\
adem “r‘“JM ’\j"\zz 0 d8m
K
20 dBm 20 aBm M
30 d8m S0d8m
“
0 d8m (TIEVOVL N .
50 a8m sna8m
50 a8m s0a8m
70 d8m T0amm
CF 2.482 Gz 001 pi= Span 40.00 WHE CF2a12GHe 001 pi= Span 40.00 WHE
Type Rel T Kwele  Ywalur Funchion Function Resul Typt Rl Tic walie  Vaalue  Funcion  RunctionResult
1 124814 GHe 848 B w1 1 2409882 GHe 12,60 dBm
T 1 245087 GHe 514 dBm OccBw 13908013986 MHz i 1 240360AGHE 3iBuBm OccBw 15743256743 MMz
T2 1 2480953 GHz 552 dBm 2 1 2420431 GHe 207 dBm
Ref Level 30.00 dBm  Offsst 10005 REW 300 kHz 16.58p.2024 20:50:27 RefLevel 30.00d5m Offset 1.00d5 REW 300KHE Date: 16.98p.2024 20:51:50
At 4008 SWT 180us VBW 1MHz  Mode Auio FFT At 068 SWT 185us VBW 1MHz  Mode Auio FFT
Datsctor: Positive Peak, Trace: MAX HOLD Dstsctor: Positive Peak, Trace: MAX HOLD
30 dem et 30d8m Line 1
20 dBm " 20a8m -
A e e T
10 dBm I«\/"“’\’ oy 10d8m MJMVYWM\NW"\/\{'
T
wasm \}y o dam
e
058m vt wsem
- A
20 amm [ 20 a8m |~ r AT
30 d8m S0d8m
40 d8m s0d8m
50 a8m sna8m
50 a8m s0a8m
70 d8m T0amm
CF 2437 GHz 001 pi= Span 40.00 WHE CF 2,452 Gz 001 pi= Span 40.00 WHE
Type Rel Tic  Xwelue  Yoslue  Function  Function Resull Typt Rl Tic el Vaalue  Funcion  Runction Result
1 12437679 GHe 1485 dBm w1 1 2483508 GHe 12,50 dBm
kil 1 42028 GHz 043dBm OccBw  {RZ1780Z2 MMz kil 1 245MBSGHE 127uBm OccBw  107EIEIOTEN MMz
2 1 2446310 GHz 456 dBm T2 1 2470271 Bhz 193 aBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2480707R

D DEKRA

802.11n/20MHz/MCS0/2412MHz/Ch1

802.11n/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 300 kHz
At 2098 SWT 180us VBW 1MHz

5.56p.2024 20:43:08
Moda Auto £FT

1o gy DESIOF: Positive Pegk. Trace: WAX HOLD
Line t —
20d8m
I
. o Pt
7 Vg
ndem \
1008 — \\WM
20a8m | i
30 d8m
40 d8m
50 dam
50 dam
70 dmmn
T T Spen 000 1
Type Aat T et Yaalle Pundion Punction Resul
o 4 (2412600 GHe 1285 dem
i 283088 Che 262 dlim OeeBw 17702317782 Nz
2 1 Zaa0ert iz 195 cem

0 dem

2waBm

10dBm

o dam

A0g8m

-2008m

30.dBm

0d8m

0.98m

0.g8m

T0amm

Ref Lavel 30,00 dbm Offset 1.00 4B REW 300 kHz Date: 16:54p.2024 20:45:17
Att 4048 SWT 185us VBW 1MHz  Mode Auto FFT
Detactor: Positive Pak. Trace: MAX HOLD
Linet —
w
e,
. e
2

CF7a3T G e Span 0,00 Az
Type Ral Tic Viaiie  Function  Fundtion Result
i 1+ 24s7eT90HE 1478 dBm
i 1 2areschr2iddim OccBw 10861330861 MHz
2 1 2awsiooh: 221 dem

802.11n/20MHz/MCS0/2462MHZz/Ch11

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 300 kHz
At 2098 SWT 180us VBW 1MHz
Detactor: Positive Peak, Trace: MAX HOLD

Date: 16.5¢p.2024 20:47:32
Moda Auto £FT

10 dem
Line 1 —
20 a8m
wt
. . SN S
a2
0d8m I\
10 a8m \\/\/\J\
20 a8m W%
30a8m
40dem
s048m
s0a8m
208
CF 2482 Gz 001 pis Span 40,00 FE
Tyee RSl Tic Xwals  Veais  Funclion  FunclionResul
e 42460521 Gz 110 dBm
1 1 2430108 GHz D30cBm OccBw  17.622377622 MH:
T2 1 zarort onz v aem

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Appendix B.2 Test Result of DTS Bandwidth

Modulation Fr?&l:_'ezr;cy DTS (Iiﬂag:;/v dth (III/IIr::) Result
2412 9.04 0.50 Pass
802.11b 2437 9.04 0.50 Pass
2462 9.04 0.50 Pass
2412 15.12 0.50 Pass
802.11g 2437 15.12 0.50 Pass
2462 15.12 0.50 Pass
2412 15.12 0.50 Pass
802.11n (20 MHz) 2437 15.12 0.50 Pass
2462 15.12 0.50 Pass

TEL : +886-3-582-8001 Page Number : 80f40

FAX : +886-3-582-8958
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D DEKRA

802.11b/20MHZz/1M/2412MHZz/Ch1

802.11b/20MHz/1M/2437MHZz/Ch6

Ref Level 30.00 dBm  Offsst 1.00.68 REW 100 kiz 6.5ep.2024 20:53:51 Ref Lavel 30.000Bm Offset 1.00 05 REW 100 kriz Dats: 16.94p.2024 20:55:04
At 4008 SWT S30us VBW 300kHz Mods Auo EFT At 4008 SWT 565us VEW 300kHz Moda Ao FFT
Detsctor: Positvs Paak, Trace: MAX HOLD Dstictor: Positivs Pak, Trace: MAX HOLD
20dem tnes s0em Line 4
20 d8m 20d8m
LY E—— M 10dam [01:7.800 aBm Y
n it T lo: 1.800 dBm k' L T
agem 020110 Bm ¥ nmwl.}*l ) L odem
\
20a8m 20a8m
30 d8m S0 dam 4“\'
P L
40 dm MJJ\JA‘WJ W\\W 40 48m MW e
Y e, e ey
50 dom sn08m
50 aam s0aam
F1 B
70 dmmn T0amm
CFaatzonz Tt Span 20,00 T GrzasTonE ot e Span 2000 1
Tipe At T Kwms  Yalie Fundion Function Resal Type Rel T wais  Yaalie  Funcion  Function Result
it 4 2etiaet oHe 611 dmm i 243401 GHe 790 gom
o1 w2 i esomr ot Mz 1 sowwes  Goade
iz 1 24orean oz 013 B iz 1 2a:u06Hz 200 gam
Ref Level 30.00 dBm  Offsst 1.00.68 REW 100 kiz Date: 16.54p.2024 20:56:44 Ref Lavel 30.000Bm Offset 1.00 05 REW 100 kriz Dats: 16.94p.2024 20:48:48
At 4008 SWT S30us VBW 300kHz Mods Auo EFT At 4008 SWT 565us VEW 300kHz Moda Ao FFT
Detsctor: Positvs Paak, Trace: MAX HOLD Dstictor: Positivs Pak, Trace: MAX HOLD
20dem tnes s0em Line 4
20 d8m 20d8m
" I I m
10 d8m [01: 8170 0B b to08m
~ lo2: 5.500 aBm Tl 9 T,
2. 2170 38 T P I udegalacbee it o i i
ogem fuw 1 o dom
0 a0m 0aem
" Ry
20.qmm Zvamm b vl L %M
A,
| M “108m
50 dom sn08m
50 aam s0aam
F1 ¥ F F2
70 dmmn T0amm
CF2an2 Gz Tt Span 20,00 T SrzatzonE ot e Span 2000 1
Tipe At T Xwss  Yoalie Fundion Function Resal Type Rel T wais  vualie  Fuscien  Funcion Result
it 4 24stént GHe 647 dBm i © 24323 GHe 1 50c8m
o1 w2 1 aeom auade 01 Mz i dsiom izds
iz 1245700 oz 242 0B iz 1 2d0udpeHz 765 am
Rof Level 30.00 dBm_ Offset 10068 REW 100 kHz Date: 15.5ep 2024 20:50:31 Ref Level 30,0 dBm Offset 1.00 d& REW 100 Kz Date: 18.36p.2024 20:51/55
A 008 SWT 560us VBW 300kHz Mede Auto FFT 40 a8 SWT 569us VBW 300kHz Mode Auvto FFT
Detsctor: Posiive Peak, Trace: MAX HOLD Positivs Peak, Trace: MAX HOLD
20 dem . sacem oot
2008m o w0 aem
o1: 13.500 aBm L o o 10 560 a0 wt
o J b v
10 dBm |2 7500 dBm I T L e T Rl For—" o
(o If gl T Nppelaalie 'JL"'A"MMJ-'
vasm o dmm "\
0 d8m 40dam
"
e A Y,
20 d8m ‘M gy 20 a8m o e
g iy
30 aam sneam | Wy |
0 dam <udmm
50 dam s0d8m
50 d8m s0dam
F2 Fr 2
20 dm T008m
oF 2437 Gz o e Shan #0.00 HE Cramac o0t Span #0.00 M
Tipe el T Xeswe Yol  Funcion  Functon Resu Type Rel T Wwaue | Voaiue  Funcion  Faction Result
it 1 24328 aHa 1350 dem i 2463239 GHz 10,58 deim

o1 M2 1
mz 1

15120MHz 168 OB
2420440 GHz 9.56 uBm

15.120 MKz 13048
2454440 GHz 6.45 ¥Bm
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D DEKRA

802.11n/20MHz/MCS0/2412MHz/Ch1

802.11n/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 100 kHz

Date: 16.5¢p.2024 20:43:12

Ref Level 30.00 dBm  Offset 1.00 d5 RBW 100 kHz

Date: 16.56p.2024 20:45:21

At 008 SWT S80us VEW 300KkHz Modo Ao FFT At 098 SWT S65us VEW 800Kk Morde Avia FET
30d8m Detector: Positive Peak, Trace: MAX HOLD 30 dBm Detector: Positive Peak, Trace: MAX HOLD
Line 1 — Lt —

20 a8 ana8m -

o4 14,430 dm L u lo1: 13.320 dBm L T o
Todmm [ T odid] ) ot i0dBm [03: 7.370 98w 1 M i ne ME g ow

m e o T miag if v v
odtm ol v W o dem k,h
10 a8m Mm{/ o ngsm w Wl
{ ey
200am o, 200m et LG
30 aam ppeT .
40 dtm oo
5098m snoem
5008m | snamm
" r2 P E3

70 0mm Tuamm

EErE= o S a0 W EErar T S a0

T At T Worsiee  Vwalue  Funcion  FuncionResu Type Rl Tie Wovaiie  Wvaie  Funcdon  FundionREsu

w1 T 2418298 GHe 4143 b i T aasavscHe sz e

51 M i iadzeme s 5 M2 1 siomi Assas

e 1 24oasen oHe 740 amm e 1 2uzasncon asemm

Ref Lowel 30.00 dBim Offset 1.00.48 REW 100 kHz Date: 16.54p.2024 2047:36

At 40dB SWT S586us VBW 300 kHz Mode Auto FFT
1o g DB Positve Paak. Trace: WAX HOLD

Line 1 —
20 a8
W

10 amm [2110700 dm 2 il

o 4700 el B %
vaem l i W ey
) \
20 dsm ol LL"“‘\MM
avamm [, ALt e s WAy, |

e
40 dtm
5098m
5008m |

" r2

70 0mm

EErT= o S a0 W

Ty R T s vaaius  Fancion  Fancion Aesul

w1 42448298 GHe 1070 o

51 M 1 sz s

e 1 24s4s40 oHe .64 amm
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Appendix C. Test Result of Maximum Conducted Output Power

orsaon | Py | et St | oy | R
2412 13.76 30.00 Pass
802.11b 2437 15.72 30.00 Pass
2462 16.04 30.00 Pass
2412 21.38 30.00 Pass
802.11g 2437 22.94 30.00 Pass
2462 20.53 30.00 Pass
2412 21.46 30.00 Pass
802.11n (20 MHz) 2437 23.41 30.00 Pass
2462 20.46 30.00 Pass

TEL : +886-3-582-8001 Page Number : 110f40
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Appendix D. Test Result of Maximum Power Spectral Density

2412 -90.54 8.00 Pass

802.11b 2437 -6.79 8.00 Pass

2462 -7.63 8.00 Pass

2412 -1.72 8.00 Pass

802.11g 2437 0.71 8.00 Pass

2462 -2.88 8.00 Pass

2412 -1.08 8.00 Pass

802.11n (20 MHz) 2437 1.06 8.00 Pass
2462 -1.79 8.00 Pass

TEL : +886-3-582-8001 Page Number : 120f40

FAX : +886-3-582-8958



Report No.: 2480707R

D DEKRA

802.11b/20MHZz/1M/2412MHZz/Ch1

802.11b/20MHz/1M/2437MHZz/Ch6

Ref Level 30.00 dBm  Offset 1.00d8  RBW 10 kHz

5.56p.2024 20:53:53

Ref Level 30.00 dBm Offset 1.0005  RBW 10 krz Date: 16.58p.2024 20:55:06

. roctn

oot — oot —
i .
wiom .
<10 a8m i “1098m
. roctn

oot — oot —
i .
wiom .

v
10 a8m EUPE Ayt
W‘W Wi W Wi
20 d8m 20a8m !
A 4008 SWT 1.ims VBW 30kHz Mode Auto FFT 40 a8 SWT 1.ims VBW 30kHz Mode Auto FFT

. e

o ot
o e
i .
0dBm M1 0 d8m

WKMWWM\WMM wgﬂ/wwwwu\fm o iy vmﬂwblmﬂww oy

20 a8 | 2n08m f u‘ WA
30.d8m M. 3048m |

Sum M1 1 2430477 GHz 0.71 dBm _Duty Factor 428

Sum M1 1 2484453 GHe -2.88 dBm Duiy Pacior 428
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D DEKRA

802.11n/20MHz/MCS0/2412MHz/Ch1

802.11n/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 1.00 45 REW 10kHE

T e BT Lame VW o e AT
et S Troe: AVERAGE Power

e

-

.

. w

T

e |

.

. Mol

-

<aoom

.
e S S
T T R R
T e

Sum MM 1 2400518 GHz -1.08 dBm Duty Factor 178

Date: 16.5¢p.2024 20:43:15

Ling 1 —

0 dem

2waBm

10dBm

o dam

A0g8m

-2008m

30.dBm

0d8m

0.98m

0.g8m

T0amm

Ref Level 30.00 dBm  Offset 1.00 5 RBW 10 kHz
att 2048 SWT 11ms VBW 30kHz Mode Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Power)

Date: 16.58p.2024 20:45:24

Lined —

M1

b b

o

CF 2.437 GHz 30001 pis Span 22.65 MHz
Xovalue Yevalue

2434515 GHz -2.70 dBm
2434515 GHz 106 8Bm_Duty Factor 376

Type Ret  Tic Function Function Resull
M1 1

sum Wi

802.11n/20MHz/MCS0/2462MHZz/Ch11

Ref Level 30.00 dBm  Offset 1.00 45 REW 10kHE

o

o

o

odem w1

10 a8m &'ﬁ

Sum M1 1 2450518 GHz -1.79 dBm Duty Factor 376

Date: 16.9¢p.2024 20:47:38

Ling 1 —

TEL : +886-3-582-8001
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D DEKRA

Report No.: 2480707R

Appendix E. Test Result of Antenna Port Conducted Emission

802.11b/20MHZz/1M/2412MHZz/Ch1 (Ref.) 802.11b/20MHz/1M/2412MHZz/Ch1

Ref Lovel 3000 dBm Offsst 10045 REW 100 bz Date: 16.36p.2024 205950 RefLovel 3000 d6m Offset 10045 REW 100 kHz Date: 16:56p.2024 20:54:13
At H0dB  SWT 370us VEW 300kee Modo Auto FET At 4048 ST 2050ms VEW 300He Mods AuoFET

1o gp DREStoR Posits Pack. Trace: WAX HOLD 10y DRELT:Positve Peak, Tracs: WAX HOLD

et — et —
20 a8m wasm
10 i e 1oesm -

N
VI P
a08m M_LIWL,M‘UM-“«— \/ Jonton fa, R odem
/ N\ A

10.08m ,\,,\,VJ“H\,\,J W/ 08m
o

30 dBm 30.dBm
wz

40 d8m 0d8m v
50 d8m 0.98m
50 a8m 0.g8m
70 amm T0amm

CF 2412 GHz 30001 pis ‘Span 18.00 MHz ‘Start 30 WHz 30001 pis ‘Stop 26.50 GHz

Type  Ref  Tre  Xevelue Yowslue  Function  Punction Resull Type Rel  Tic  Xevalue Yovalue  Function  Function Resull

M1 42412478 GHz 5,98 dBm M1 1 2411780GHr 425dBm

[ 1 10.401626 GHz 4130 dBm

802.11b/20MHZz/1M/2437MHZz/Ch6 (Ref.) 802.11b/20MHz/1M/2437MHZz/Ch6

Ref Lovel 30.00 dBm Offaet 10065 REW 100 kiz Doto: 18.86p 2024 20:55:11 Ref Lovel 30,00 dBm Offsat 100 d8  REW 100 kHz Date: 15.5p.2024 20:55:28
A 4048 SWT 379us VBW 300kHz Mode Auto FFT An 40 98 SWT 2650ms VBW 300 kHz Mode Auto FFT
30 dBm Detector: Positive Peak, Trace: MAX HOLD J0amm Detector: Positive Peak, Trace: MAX HOLD
Line 1 — Lined —
20dem 1008m
10 dem MYL‘;\‘ 10dsm 1
PR T P00 =S N P
vamm el s \jr- s e vdam
n ’ [
L et
woam| N W
w
aveem | 1 ) 22
il
- s008m
<0 dmm <08m
50 dm s008m
o0 dem s0dm
e 27 G 30001 pis ‘Span 18.00 MHz T rart 30 30007 pis Stop 26.50 GHz
Trpe Ref T Xwvae  Yasue Funcion Function Result Tpe Rel T Xwse Ve  Funon FuncionResul
it 1 2a3rere o 194 dem i 1 2smecocH candem
I T Tassrass Gz 4042 dem
Ref Level 30.00 dBm  Offset 10065 REW 100 kiz Dt 16.94p.2024 20:56:51 Ref Lovel 30,00 dBm Offset 10008 RBW 100 kHz Dete: 18:94p.2024 20:57:06
At 008 SWT 370us VEW 300KHz Modo Auto FET At 4048 SWT 2060ms VEW 300kHz Mode AwtoFFT
30 dBm Detector: Positive Peak, Trace: MAX HOLD J0amm Detector: Positive Peak, Trace: MAX HOLD
Line 1 — Lined —
20dem 1008m
10dem L 1ocem i
felntid) LI Y T
bamm {(V.J\..WU"“ \., ‘J‘%’WR -
o o)
10 d8m e \)\, W g A0dam
o m,l\
2vamm | A, 20 dBm |Limit: 21,8
- s008m
<0 dmm <08m

50 dBm 50 dBm

50 d8m 40.d8m

70 48m qugsm

CF 2,462 GHz 30001 pte Span 18,00 MHz Start 30 MHz 30007 pits Stop 26.50 GHz
Type  Ref e Kwvalue Yovalue  Function  Function Resull Type Rel  Tic  Xvale Yovalue  Function  Function Resull
w1 42462476 Ghz 6.18 dBm M1 1 2460310GH 6.5adem

M2 1 18.043717 GHz 4039 dBm

TEL : +886-3-582-8001 Page Number : 150f40
FAX : +886-3-582-8958
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802.11g/20MHz/6M/2412MHZz/Ch1 (Ref.)

802.11g/20MHz/6M/2412MHZz/Ch1

Ref Leval 30.00 dEm Offsst 1.00d5 REW 100 bz 5.52p.2024 20:48:55 Ref Level 30.00dBm Offset 1.00d5  REW 100 4z Date: 16:56p.2024 20:49:10
At 400B  SWT 370us VEW 300kHz Modo Auto FFT At 4068 SWT 2650ms VEW 300kHz Modo AutoFFT
Datector: Positive Peak. Trace: MAX HOLD Dstector: Positive Peak, Trace: MAX HOLD
10 dem s0a8m
Line 1 — Line1 —
2 dem 20 a8m e
W
10 dBm woT 108 A4
Lo
[ PYY Po s 1
. erlmm ! el
d8m ﬂ 0.dem
¢
0d8m AL Angem
e ¥ Limi -1a.3
20 d8m A et 20a8m
MW""M W
30d8m S0dEm "
40d8m 40d8m
50dem sndem
50d8m s0a8m
208 T0dEm
CrF 2412 G 30001 prs Span 30.20 WHr Start 30 MRz 30007 pis Stop 26.50 GAr
Tyee Rl Tic Xwais  Veais  Funclion  FunclionResul Type Rel Tic Xwae  Yuas  Funclion  Funcion Resut
1 12414488 Gz 11.63 dBm e 1 2407370 GHz 1079 dBm
nz 1 2389350 Gz -35.21 dBim
Ref Leval 30.00 dEm Offsst 1.00d5 REW 100 bz 5.52p.2024 20:50:38 Ref Level 30.00dBm Offset 1.00d5  REW 100 4z Date: 16:56p.2024 20:50:54
At 400B  SWT 370us VEW 300kHz Modo Auto FFT At 4068 SWT 2650ms VEW 300kHz Modo AutoFFT
Datector: Positive Peak. Trace: MAX HOLD Dstector: Positive Peak, Trace: MAX HOLD
10 dem s0a8m
Line 1 — Line1 —
2 dem - 0 d8m
T
0 dBm hsed ol s hoa o 10mm
% J rLMqu o g ) JJIN,NM J
vaem ™ 0d8m
0gam " v, 0am
i 4
WA ol tan
20 d8m 20a8m
30d8m S0dEm
40d8m 40d8m
50dem sndem
50d8m s0a8m
208 T0dEm
CF 2437 Gz 30001 prs Span 30.20 WHr Start 30 MRz 30007 pis Stop 26.50 GAr
Tpe Ra T Kwslie | Yoalee  Funcion  Function Resull Type Rel Tic Xowslue  Yoalue  Funcion Function Resull
1 12430242 Gz 1355 dBm e 1 243500GHE 1351 d8m
iz 1 20088319 GHz -40.73 dBm
Ref Leval 30.00 dEm Offsst 1.00d5 REW 100 kz Date: 16.5ep 2024 20:52102 Ref Leval 3000 dEm Offsat 100 d5  REW 100 iz Date: 16:5ep.2024 20:52:47
An 4008 SWT 37.9us VBW 300 kHz Mode Auto FFT An 4028 SWT 2650ms VBW 300 kHz Mode Auto FFT
Detastor: Positive Faak, Trace: MAX HOLD Dotastor: Positive Peak, Trace: MAX HOLD
20 dem sadem
Line 1 — Line1 —
2 dem 20 a@m
1 w
10 aBm W o 1098m
A, I
ﬂn,d.f'homrlnwww iy, .|
vdEm /\" “‘U|] 0dEm
A0.d8m \\ A0d8m
19 4
20d8m \‘(‘lw e 20d8m
oy
30 dBm 30 dBm L
40 dam <ndEm
50d8m sndem
50d8m S0dEm
20d8m 70d8m
CF 2462 Gz 30001 pi= Span 50.20 MHL Stant 30 1aHz 30007 pis Stop 26.50 GAz
Type Rel Trc  Xwsle  Yoalue Function Function Resul Type Rel Tic Xwsue  Ywae  Funclion Funciion Resul
w1 12483243 GHz 1056 dem w1 1 2462850 GHz 1008 dBm
iz 1 2assuscHz 3667 aBm
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802.11n/20MHz/MCS0/2412MHz/Ch1 (Ref.)

802.11n/20MHz/MCS0/2412MHz/Ch1

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz Date: 16.5¢p.2024 20:43:20

At s SWT 370us VEW 300Kz Mods Ao FET
Datsctor: Posiuvs Pask, Trece: MAX HOLD
20 dem
Lna 1 —
20 dem
w
10 dBm T
I n
ool W"Wﬂmﬂ"nwlh.wmj
udem e by
‘ \
0dem

avaam [ IVNAMW' ‘FWWWJ“%M

S0asm

<0d8m

s0a8m

s0asm

T o 30001 pis ‘Span 30.20 MHz
4 aatads? GHz 1109 dbm

Type  Ref  Tre  Xevelue Yowslue  Funclion  Funclion Resull ‘
M1

Ref Level 30.00 dBm Offset 1.0005  RBW 100 kHz Date: 16.58p.2024 20:43:35

att 2048 SWT 2650ms VBW 300 kHz Mode Auto FFT
Dstsctor: Positive Paak, Trace: MAX HOLD
0 dem
Lined —
2waBm -
10dBm
o dam
A0g8m
JLimi: -18.5|
-2008m
30.dBm
W
0d8m
0.98m
0.g8m
T0amm
‘Start 30 WHz 30001 pis ‘Stop 26.50 GHz
Type Rel  Tic  Xevalue Yvslue  Funclion  Funclion Resull
M1 1 2416190 GHz 9.41 sBm
[ 1 2381418 GHz -30.28 dBm

802.11n/20MHz/MCS0/2437MHz/Ch6 (Ref.)

802.11n/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz Date: 16.5¢p.2024 20:45:28

At 400B  SWT 370us VEW 300kHz Modo Auto FFT
Datector: Positive Peak. Trace: MAX HOLD
30 dem Line 1 —
2 dem -
v
10 dem Ll e
i gt I
\r-!\"‘-W’Lm Hoye i o 'JWMJW
vaem e
“10 dem r\l’yf \\\Mﬂv‘
Yl Mpihafi]
a0aam Y
30d8m
40d8m
50dem
50d8m
70 d8m
CF 2437 Gz 30001 prs Span 30.20 WHr
12430243 Ghz 1339 dBm

Type  Ref  Tre  Xevelue Yowslue  Function  Punction Resull ‘
M1

Ref Level 30.00 dBm Offset 1.0005  RBW 100 kHz Date: 16.58p.2024 20:45:43

att 2048 SWT 2650ms VBW 300 kHz Mode Auto FFT

Dstsctor: Positive Paak, Trace: MAX HOLD
0 dem

Lined —
2waBm
M1

10dBm
o dam
A0g8m

JLimit: -16.6
-2008m
30.dBm

M2

0d8m ¥
0.98m
0.g8m
T0amm

‘Start 30 WHz 30001 pis ‘Stop 26.50 GHz

Type Rel  Tic  Xevalue Yovslue  Function  Function Resull

M1 1 2430250GHr 123 dBm

mz 1 18.686050 GHz -41.30 dBm

802.11n/20MHz/MCS0/2462MHz/Ch11 (Ref.)

802.11n/20MHZz/MCS0/2462MHz/Ch11

Ref Level 30.00 dBm Offset 100dS REW 100 kHz Date: 18.5ep.2024 20:47:43

A 008 SWT 37.0us VBW 300kHz Mode Auto FFT

Datastor: Posiive Pask, Trace: WAX HOLD
.

ot —
aem
W
1008m T
o | A i
et FMM’LML»« MWWLMU-M e W‘mem_ml
/ .
Ml

20 d8m pall* W«m

A Ve
soaam
v
-
sodm
7048

F 2az ET Soan 020 WL

1 2assaan o 1059 dom

Type Rt T welwe  Yomie Fansion Function Aesal ‘
it

Ref Level 30.00 dBm Offset 1.0005  RBW 100 kHz Date: 16.98p.2024 20:47:58

Att 4048 SWT 2650ms VEW 300 kHz Mode Auto FFT
308 [D8MEEter: Positive Peak, Trace: MAX HOLD
Line 1 —
20d8m
M1
10dBm
0 d8m
A0 dBm
20 dBm Mt 196
S0 dBm K2
40 dBm
50 dBm
&0 dBm
r0a8m
‘Start 30 MHz 30001 pis Stop 26.50 GHx
Type Rel Tic  Xevalue VYevalue  Funclion  Funclion Resull
M1 1 2464720 GHz 1015 dBm
M2 1 2487208 GHz 3768 dBm

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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802.11b/20MHz/1M/2412MHZz/Ch1 (Band Edge)

802.11b/20MHz/1M/2437MHZz/Ch6 (Band Edge)

Ref Loval 30.00 dBm Offsst 1005 REW 100 kiz Date: 16.5ep 2024 20:54:03 Ref Leval 30.00dEm  Offsat 1.00d5  RBW 100 kHz Date: 16:5ep.2024 20:55:16

A 00B SWT 2844us VBW 300kHz Mods AutoFFT At 4068 SWT 2044us VBW 300kHz Mods Auto FFT
10 dnDOMBCOT Positive Paak, Trace: WAX HOLD oy D9tOSHO: Positive Paak, Traco: MAX HOLD

Line 1 — Line 1 —
20 dem 10dem
10 dem W . o)
0aem o.dam
“10d8m Angam I
avamn | o | 2008 [Limit: -22.06 |
30d8m snaam
o
v
-40.d8m - <namm - .
. s L, N Akl M
Soamm L ST SN S RPN 50 8 A s AR R PO SO
80 dam sndem
F F: F F
e E
" Smr 231 Gz 3001 prs Stop 2.5655 GHz "™ Start 231 GHr 001 ps Stop 2.5655 GHz

Type Ref Tt Kwse | Yomur  Funcion  Function Resur Type Rel Tic Kwmue  Ywme  Funclion FunctionResun

w1 1 (2411442 GHz 541 dBm it 1 243473GHz 7.03 d8m

iz 1 2387210 GHz 3899 dtim iz 1 2390608 GHz 4654 dBim

[ 1250017 GHz 4595 dm [ 1 2553221 GHz 4590 dBm

802.11b/20MHz/1M/2462MHZz/Ch11 (Band Edge)

802.119/20MHz/6M/2412MHz/Ch1 (Band Edge)

Ref Level 30.05 dBm Offset 100d5 RBW 100 kHz Date: 18.5ep.2024 20:56:56

Ref Leval 30.00 dBm Offsat 1.00d8  RBW 100 kHz Date: 16.5ep. 2024 20:48:00

A 4048 SWT 2844us VBW 300kHz Mode Awto FFT An 40 98 SWT 2844us VBW 300 kHz Mode Auto FFT

20 dBen Detector: Positive Peak, Trace: MAX HOLD . 10a8m Detector: Positive Peak, Trace: MAX HOLD
Line 1 — Lined —
20 d8m 2008m
w
Y
10 dBm M 10 dBm
vamm vdam
40 a8 08,
|Limit: -18.37 E
20 dBim [Linoe: 2162 2n08m
a0 a8 snosm
40 a8 , . o8, -
¥ 5
s0d8m WMWM AR Pttt b Su8m CTY TR ST LT
408m somm
r E r v

70.08m F0dem

Start 2.31 GHz 3001 pts. Stop 2.5655 GHz Start 2.31 GHz 3001 pts Stop 2.5655 GHz

T el e e Vaalve  Funclon  Funcion Resok o Rl T W Vsl Furcion  FurcionFes

w1 1 2deasdo i 701 dem w1 1 aarsai0oH 1154 aEm

e 1 Zamoase oz ur2 o 2 T 2ismsae oz teracem

e 1 Zassare oz 4560 aam " T sassrs iz 4550 cem

802.11g/20MHz/6M/2437MHz/Ch6 (Band Edge)

802.11g/20MHz/6M/2462MHZz/Ch11 (Band Edge)

Ref Level 30.00 dBm  Offset 10045 RBW 100 kHz Date: 16.9¢p.2024 20:50:44

Ref Level 30.00 dBm Offset 1.00d5  RBW 100 kHz Date: 16.58p.2024 20:52:07

At 0B SWT 2844us VEW 300kHe Mods AuoFT A 048 SWT 2824us VEW 30DkHz Mode Auio FFT
20 dBen Detector: Positive Peak, Trace: MAX HOLD . 10a8m Detector: Positive Peak, Trace: MAX HOLD
Line 1 — Lined —
20 d8m L 2008m
i W

10 d8m 10a8m
vamm vdam
40 a8 08,

Limit: 1547 |

Limi: 19.44
20 a8 2n08m
sodem S048m s
wy
40 a8 o8, .
;
PR OR R Y.
50d8m WMMW 50 4B (e ARt il
408m somm
r E r v

70.08m F0dem

Start 2.31 GHz 3001 pts. Stop 2.5655 GHz Start 2.31 GHx 3001 pts Stop 2.5655 GHz

Tipe el T s Vsl Funcien  Funcien Resen Type Rl T Yo Vovais  Funcion  Funcion Resu

i T 24T GHE 1206 8B " T 243 e 1048

b T 2500308 ote 3742 v T susiacie <5m de

s 1 diasssn cie 4411 dBm s 1 Bandssr e 3284 o8m
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802.11n/20MHz/MCS0/2412MHz/Ch1 (Band Edge)

802.11n/20MHz/MCS0/2437MHz/Ch6 (Band Edge)

Ref Level 30.05 dBm Offset 100d5 RBW 100 kHz Date: 18.5ep.2024 20:43:24

Ref Leval 30.00 dBm Offsat 1.00d8  RBW 100 kHz Date: 16.5ep. 2024 20:45:33

A 00B SWT 2844us VBW 300kHz Mods AutoFFT At 4068 SWT 2044us VBW 300kHz Mods Auto FFT

10 dnDOMBCOT Positive Paak, Trace: WAX HOLD s0 gty Dtoctor Positive Paak, Trace: MAX HOLD
Line 1 — Line 1 —
20 dem 10dem :
w
v

10 dem 1adem
0aem o.dam
“10d8m Angam

Limit: -18.51 W Juimic 1681
20 d8m 2048m
30d8m snaam

w
3
-40.d8m - <namm i
5o amn e it snamm P sl s
80 dam sndem
F F: F F
e E
" Smr 231 Gz 3001 prs Stop 2.5655 GHz "™ Start 231 GHr 001 ps Stop 2.5655 GHz

Type Ref Tt Kwse  Yomur  Funcion  Function Resur Type Rel Tic Kwmue  Ywme  Funclion  FunctionResun

w1 1 (2414507 GHz 1152 dem it 1 2434453z 1329 d8m

iz 1 2380708 GHz 20.50 dtim 2 1 2306232 GHz 36.42 dBim

[ 12500564 GHz 46,03 dim [ 1 2286875 Gz 43.42 aBm

802.11n/20MHz/MCS0/2462MHz/Ch11 (Band Edge)

Ref Level 30.05 dBm Offset 100d5 RBW 100 kHz Date: 18.5ep.2024 20:47:48

At 4008 SWT 2044us VBW 300kHz Mode AuoFFT
30 dge DEEEROT: Positive Peak, Trace: MAX HOLD )
Line 1 —
20 dBm
m
10 dgm b
d8m
10 d8m
20 dn |LTIE 4351
30 dsm \‘
40 d8m -
v

PRTIPTN) ok "
S0 dmm Mool Philagl) oS M
0 d8m

F F.

70 d8m

St 2.31 GHz 001 pis Stop 2.6055 Gz

Type Ref Tt Kwslue  Yomlue  Function Function Resul

i 1 2482483 GHz 1038 dem

w2 1 2397040 GHz 4607 aBm

w3 1 zassenGHz 317408m
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Appendix F. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz
Test Mode: Mode 1

Site :HC-CB2
Condition :3m Horizontal
Mode :LF_n26_TX_2437MHz

Test by  :Scott Chang

Level (dBuVim)

70.0)
60.0)
FCC_CLASS B QP
50.0)
40.0) i
2 3
300 1 5
200
10.0]
30 100. 200. 300 400 500. 600. 700. 800. 900. 1000
Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level
Mz dBuv/m dB dBuv d8
1 159.980 26.77 -16.73 29.45 -2.68 QP
2 224.000 30.95 -15.@3 36.87 -5.92 QP
3 288.020 32.31 -13.69 34.55 -2.24 QP
4 320.030 35.52 -10.48 36.91 -1.39 QP
5 415.963 41.53 -4.47 48.52 1.e1 P
6 552.442 25.19 -20.81 21.23 3.96 QP
Note:

1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

w

Site :HC-CBo2

Condition :3m  Vertical
Mode F_n20_TX_2437MHz
Test by  :Scott Chang

o Level (dBuVim)

700

60.0
FCC_CLASS_B_QP
50.0
L 1 5
40,0 PR 5
300 2.
200
100
30 100 200 300.  400. 500 600, 700. 800, 900. 1000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB

1 288.020 49.05  46.00 -5.95 42.29 -2.24 QP
2 320.030 29.85 46.00 -16.15 31.24 -1.39 QP
3 351.943 25.66  46.80  -20.34 26.53 -0.87 QP
4 415.963 33.93 46.00 -12.07 32.92 l.el QP
5 479.983 38.00  46.00 -8.00 35.41 259  Qp
6 715.402 35.73 46.00 -18.27 28.49 7.24 QP

Note:
1. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The emission under 38MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

pwn

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number : 200f40




Report No.: 2480707R

D DEKRA

Test Mode: Mode 2

Site :HC-CBO2
Condition :3m  Horizontal
Mode :LF_n28_TX_2437MHz

Test by  :Scott Chang

o Level (dBuvim)

700
600
FCC_CLASS_B_QP
500
— T
40.0 ; 3 5 9
2
300
200
100
30 100 200. 300, 400 500. 600 700. 800 900. 1000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv B
1 288.020 35.83  46.88  -10.97 37.27 -2.24 QP
2 351.943 32.69 46.00 -13.31 33.56 -0.87 QP
3 415.963 38.81  46.00 -7.19 37.80 1.81 QP
4 544,003 40.69 46,00 -5.31 36.84 3.85 QP
5 608.023 37.45  46.00 -8.55 31.72 5.73 QP
6 799.986 39.77 -6.23 31.25 8.52 QP
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.
5. The other emission levels were very low against the limit.

Site :HC-CBa2
Condition m Vertical
Mode :LF_n20_TX_2437MHz

Test by  :Scott Chang

Level (dBuVim)

700
60.0
FCC_CLASS_B_QP
50.0
400 L r— a 5
2 6
300 1 %
200
100
30 100 200 300.  400. 500 600, 700. 800. 900. 1000
Frequency (MHz)
Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv dB
1 183.939 25.60  43.50  -17.99 30.12 -4.52 QP
2 298.302 29.14 46.00 -16.86 31.20 -2.06 QP
3 401.898 25.48 46.00 -20.60 24.79 @.61 QP
4 486.773 36.08  46.09 -9.92 33.33 275 QP
5 639.063 36.18 46.00 -9.82 30.23 5.95 QP
6 748.913 28.70  46.80  -17.38 20.87 7.8 Qp

Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
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Report No.: 2480707R > D E KRA

Above 1 GHz

Site :HC-CBO2 Site :HC-CB@2
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
RB/VB(kHz):1800 / 3008 RB/VB(kHz):100@ / 3

Mode ib_TX_2412MHz Mode _TX_2412MHz

Test by :Scott Chang Test by

cott Chang

43pLevel (dBuVim)

Level (dBuVim)

13

138 138

97.5| 97.5|

2 2
813 FCC_15.247_PK 81.3
65.0] 65.0
P FCC_15.247_AV
488 43.8
1
325 32.5|
16.3] 163
2310 2340, 2360, 2380, 2400, 2420, 2440  2450.  2480. 2510 2310 2340.  2360. 2380, 2400, 2420, 2440  2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuv/m dB dBuV dB

1 2353.180 58.51 74.00 -23.49 38.76 11.75 Peak 1 2385.320 38.28 54.00 -15.72 26.38 11.9@ Average

2 2411.080 91.27  ------ oo 79.24 12.83 Peak 2 2411.270 89.08  ------ aeeee- 76.97 12.03 Average
Note: Note:

1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBO2 Site :HC-CBa2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1008 / 3000 RB/VB(KkHz):100@ / 3
Mode :b_TX_2412MHz Mode _TX_2412MHz
Test by :Scott Chang Test by :Scott Chang
13pevel (@Buvim) 130Leve! (dBuVim)
138 138
97.5| > 97.5 ,
81.3 FCC_15.247_PK 813
65.0) 65.0
1
48.8| 48.8)
P
32.5| 32.5]
163 16.3
2310 2340. 2360. 2380. 2400. 2420, 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv B Mz dBuV/m  dBuV/m dB dBuvV dB
1 2387.570 50.75  74.88  -23.25 38.83 11.92  Peak 1 2388.270 37.91  54.00 25.99 11.92  Average
2 2411.120 98.51  —---o- oo 78.48 12.83  Peak 2 2411.300 88.15  —---—- 76.12 12.03  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
TEL : +886-3-582-8001 Page Number 1 220f40
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Report No.: 2480707R

D DEKRA

Nos

Site :HC-CBe2

Condition :3m  ,Horizontal
Mode :b_TX_2412MHz

Test by  :Scott Chang

Jopkevel (dBuVim)

87.5|
750 FCC_15.247_PK_HF
62.5|
FCC_15/247_AV_HF
500 H
7.5
250
125|
1000 4000. 6000, 8000. 10000. 12000. 14000, 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv B8
1 4824.000 51.06  74.08  -22.94 65.74  -14.68  Peak
2 5999.700 49.93  74.88  -24.07 62.23  -12.38  Peak
3 7236.000 50.96  74.08  -23.@4 58.91 -7.95  Peak
4 9648.800 50.66  74.88  -23.34 55.14 -4.48  Peak
te:
Level - Read Level + Factor

1.

2
3.
4

site :HC-CBO2
Condition ,Vertical
Mode _TX_2412MHz
Test by  :Scott Chang

Level (dBuVim)

87.5|
75.0) FCC_15247_PK_HF
62.5|
. FCC_15.247_AV_HF
50.0)
37.5]
250
125
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 4824.000 53.11 54.00 -0.89 67.79 -14.68 Average
2 4824000 55.01 74.00 -18.99 69.69 -14.68 Peak
3 6800.550 53.23 74.00 -20.77 65.53 -12.3@ Peak
4 7236 51.5@ 74.00 -22.50 59.45 -7.95 Peak
5 9648. 000 51.62 74.00 -22.38 56.18 -4.48 Peak
Note:

. Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1. Level = Read Level + Factor

. Factor - Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

oW

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site :HC-CBO2
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 3000 RB/VB (kHz
Mode :b_TX_2437MHz Mode :b_TX_2437MHz
Test by  :Scott Chang Test by  :Scott Chang
43pLevel (@BuVim) 430Vl ([dBuvim)
1138 138
o7.5| 2 o7.5| 5
81.3 FCC_15.247_PK 81.3
65.0) 65.0
1 FCC_15.247_AV.
488 488 1
325 325|
163 163
2310 2340.  2360. 2380.  2400. 2420.  2440.  2460. 2480, 2510 2310 2380.  2360. 2380. 2400 2420,  2440.  2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 2359.950 56.76 74.00 -17.24 44,98 11.78 Peak 1 2383.330 43,65 54.00 31.75 11.9@ Average
2 2437.900 98.17  —-meem aeee- 82.00 12.17  Peak 2 2436.210 91.18  ------ 79.82 12.16  Average
3 2492.350 56.83 74.00 -17.17 44,39 12.44 Peak 3 2489, 9 44,46 54.00 32,03 12.43 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
TEL : +886-3-582-8001 Page Number : 230f40
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Report No.: 2480707R

D DEKRA

site HC-CBE2 Site :HC-CBO2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1068 / 3000 RB/VB(kHz):1000 / 3
Mode :b_TX_2437MHz Hode _TX_2437MHz
Test by  :Scott Chang Test by :Scott Chang
43pLevel (@8uVim) J30Level (dBuim)
113.8| 113.8]
97.5| 2 97.5| ]
813 FCC_15.247_PK 813
65.0) 65.0|
1 L " )
4838 488 1
325 325
16.3] 16.3
2310 2340.  2360. 2380,  2400. 2420 2440. 2460,  2480. 2510 2310 2340.  2360. 2380, 2400 2420, 2440. 2460,  2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV B MHz dBuV/m  dBuV/m B dBuV a8
1 2344.359 56.18 44.47 11.71  Peak 1 2382.220 43.59  s54.80 31.78 11.89  Average
2 2436.e70 93.18 81.62 12.16  Peak 2 2436.210 99.76  ------ 78.60 12.16  Average
3 2489.540 57.28 24.85 12.43  Peak 3 2488.100 44,46 54.00 32.03 12.43  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site HC-CB82 Site  :HC-CB02
Condition :3m ,Horizontal ﬁuzdltlun " 2;:;;;1C51
Mode :b_TX_2437MHz Tﬂ i b g &
Test by  :Scott Chang est by <o ang
L evel (dBuVim) 10 Level (dBuVim)
ars 87.5|
50 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
62.5]
62.5|
1 FCC_15,247_AV_HF 50.0 2 + FCC_15.247_AV_HF
50.0) F
17.5] 37.5]
254 250
12.5] 12.5]
1000 4000. 6000, 8000. 10000, 12000. 14000. 16000. 18000. 20000. 22000 25000 1000 4000 6000. - 8000, 10000‘F:ggsghgzggfﬁi)1sooo‘ 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark fo.  Frequency  level — Limit Over Read — Factor  Remark
; R Line Limit Level
Line Limit Level
e dBavrm  dBav/m = By - MHz dBuV/m  dBuV/m 8 dBuV a8
1 4874.000  52.05  74.80  -21.95  66.53  -14.48  Peak 1 $3.27. 54.00 -0.73  67.75 1448 Average
> co00 550 2oan  saee  2ase 7 1238 Peak 2 4874.000 54.74  74.80  -19.26 69.22  -14.48  Peak
3 7311.000 52.19  74.80  -21.81 60.87 -7.88  Peak i giff'gﬂz g;-z; gi'gg ';g'gg §§'§§ '1§';: g:::
4 9748.000 49.28 7408 -24.72 53.56 -4.28  Peak : : - - : e
e 5 9743.000 49.48  74.00  -24.52 53.76 -4.28  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

pwn
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Report

No.: 2480707R

> DEKRA

Site :HC-CB@2
Condition :3m ,Horizontal
RB/VB(kHz):1800 / 3008

Site :HC-CB@2
Condition :3m sHorizontal
RB/VB(kHz):100@ / 3

w

to comply with AVG limit.

. The other emission levels were very low against the limit.

to comply with AVG limit.

. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit

Mode ib_TX_2462MHz Hode _TX_2462Mz
Test by :Scott Chang Test by cott Chang
130Level @BuVim) 43pLevel @BuVim)
113.8] 113.8]
97| 1 97.5| J
813 FCC_15.247_PK 813
650 650
FCC_15.247_AV
483 . " 488
32.5| 32.5]
16.3| 16.3]
2310 2340, 2360. 2380. 2400. 2420, 2440, 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440, 2460, 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuv/m  dBUV/m d8 dBuv 8 Mz dsuv/m  dBuV/m 8 4Buv d8
1 2462.848  92.43 oo oo 80.13  12.38  Peak 1 2462750 89.95 ------  —-ooo- 77.65  12.30  Average
2 2484.389  56.98  74.88  -23.82  38.58  12.48  Pesk 2 2491.156  39.19  54.00  -14.81  26.76  12.43  Aversge
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CB82 Site :HC-CBO2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(KHz):1800 / 3060 RB/VB (kHz) 1800 / 3
Mode +b_TX_2462MHz Hode _TX_2462MH2
Test by  :Scott Chang Test by  :Scott Chang
13 Level (dBuV/m) 13 Level (dBuVim)
133 133
975 4 075 .
813 FOC_15.247_PK 813
65.0| 65.0}
48.8| 48.8|
32.5| 32.5]
163 163
2310 2340, 2360. 2380. 2400. 2420, 2440, 2460. 2480. 2510 2310 2340. 2360. 2380 2400. 2420 2440. 2460 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
line  Limit  Level Line  Limit  Level
dBUV/m  dBuV/m d8 dBuv 8 Mz dBuv/m  dBuV/m 8 4Buv 8
1 2462.858  93.41 ---oo- —ooooo 81.11  12.38  Peak 1 2462.808  91.85 ------ 78.75  12.38  Average
2 2491.548 5213 74 2187  39.78  12.43  Peak 2 2499.966  39.49  54.00 27.61  12.48  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed a

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2480707R

D DEKRA

Site :HC-CBO2

Condition :3m  ,Horizontal
Mode :b_TX_2462MHz

Test by  :Scott Chang

Site :HC-CBo2
Condition :3m  ,Vertical
Mode _TX_2462MHz
Test by  :Scott Chang

1ookeve! ([dBuVim)

Level (dBuVim)
87.5|
87.5|
75,00 FCC_15.247_PK_HF
750 FCC_15.247_PK_HF
625
62.5| 3 FCC_15.247_AV_HF
4 FCC_15.247_AV_HF 500 T
50
37.5|
375
25.0]
25.0|
12.5]
12.5|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 600D, 8000. 10000. 12000. 14000, 16000. 18000, 20000 22000. 25000 Frequency (MH2)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Mo. Frequemcy — level  Limit Over. Read — Factor  Remark
t er line  Limit  Level
line  Limit  Llevel | o Hne HmE s deel
e o amovrm P P e Mz dBuv/m  dBuV/m d8 4BV a8
1 2924.000 51.78 7480 -22.22 66.06  -14.28  Peak ! .07 5400 093 67.35 1428 Average
2 56.23  74.80  -17.77  70.51  -14.28  Peak
2 5999.708  50.53 74 -23.47  62.83  -12.32  Peak
3 55.80  74.80  -18.20  68.18  -12.38  Peak
3 7386.000  56.75  74.08  -23.25  58.54  -7.79  Peak
4 9848.080  49.28  74.88  -24.72  53.36 2.08  Peak 4 48.05 7400 -25.95  55.B4  -7.79  Peak
: : : 2 : -4 =2 S 988.898  50.83  74.00  -23.17  54.91  -4.88  Peak
Note:
Note:
1. Level - Read Level + Factor T el - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
o A 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Linit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG Limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. ; -
5. The other emission levels were very low against the limit to comply with AVG Timit
: : S. The other emission levels were very low against the limit
site 1HC-CBO2 Site {HC-CBA2
Condition :3m ,Horizontal Condition :3m  ,Horizontal
RB/VB(KHz):1800 / 3000 RE/VB (kHz):1000 / 20
Mode 1g_TX_2412MHz Hode _TX_2412MHz
Test by  :Scott Chang Test by :Scott Chang
43pLevel (dBuVim) 430Level (dBuVim)
138 138
2
97.5| o7.5| 2
813 FOC_15.247_PK 813
65.0| 65.0}
FCC_15.247 AV
48.8| 48.8|
32.5| 32.5]
16.3| 16.3]
2310 2340, 2360. 2380. 2400. 2420, 2440, 2460. 2480. 2510 2310 2340. 2360. 2380 2400. 2420 2440. 2460 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
dBUV/m  dBuV/m a8 dBuv d8 Mz dsuv/m  dBuV/m d8 4BV a8
1 2389.798  66.97 74.88  -13.83  49.84  11.93  Peak 1 2389.848  49.82 54.00  -4.18  37.89  11.93  Average
2 2412078 99.41 ---oo- oo 87.38  12.83  Peak 2 2414270 9177 ------ s-e-- 7972 12,05 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. S. The other emission levels were very low against the limit
TEL : +886-3-582-8001 Page Number : 26 0f40
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Report No.: 2480707R

D DEKRA

Site :HC-CBE2
Condition :3m  ,Vertical
RB/VB(kHz):1068 / 3000
Mode :g TX_2412MHz
Test by  :Scott Chang

o Level (dBuvim)

Site :HC-CB@2
Condition :3m  ,Vertical
RB/VB(kHz):1@000 / 20

Mode TX_2412MHz

Test by  :Scott Chang

Level (dBuVim)

1 13
133 138
2
975 o715 2
FCC_15.247_PK 813
65.0}
FCC_15.247_AV
48.8| ‘J
32.5]
16.3]
2310 2340 2360. 2380. 2400. 2420. 2440 2460. 2480. 2510 2310 2340. 2360. 2380 2400. 2420 2440. 2460 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuv/m  dBUV/m d8 dBuv d8 Mz dBuv/m  dBUV/m 8 4Buv a8
1 2389.449  63.38  74.88  -10.78  51.37  11.93  Peak 1 2389.990  53.89 54.08  -8.91  41.16  11.93  Average
2 2411.978  101.69  --ee-n -ceeoe 89.66  12.83  Peak 2 2013478 9426 eeoee- meeoe 8.21  12.85  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG Limit
5. The other emission levels were very low against the limit. S. The other emission levels uere very low against the limit
Sit :HC-CBa2
Site :HC-CBO2 e
e sen rorizomtal Condition :3m  ,Vertical
ondition :im - ,MHordizonta Mode 1g TX_2412MHz
Mode ig TX 2012MHz -
Test by  :Scott Chang
Test by  :Scott Chang
Level (dBuVim)
Level (dBuVim)
87.5|
87.5|
75.0] FCC_15.247_PK_HF
75.0| FCC_15.247_PK_HF
62.5|
828 3 2 i 4 FCC_15.247_AV_HF
FCC_15.247_AV_HF
o 50.0
500
37.5]
37.5|
250
25.0|
12.5]
12.5|
1000 4000. G000 8000, 10000. 12000, 14000. 16000, 18000 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
Wo. F level  Limit o Read  Fact Remark
No. Frequency  Level  Limit Over Read  Factor  Remark ° requency eve it ver = actor emar
t er line  Limit  Level
line  Limit  Level e HmE e e
e . - i e Mz dBuv/m  dBuV/m d8 4Buv a8
1 4824.000  53.35  74.00  -20.65  68.83  -14.68  Peak ; 1824000 gg'ii ?:'gg 7i§'§g gi'ii :iﬁ'gg s::;age
2 5999.789  49.48  74.88  -24.68  61.79  -12.30  Pesk S om vee st a7 7406 1793 essr 1230 pook
3 7236.000  55.98  74.86  -18.18  63.85  -7.95  Peak 1 maeces  seon  saee  dvse €415 795 peok
4 9648.000  49.74 7400 -24.26 5422 -4.48  Peak S 9648.86  50.22  74.00  -23.78  54.70 448 Pesk
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Note:

1. Level - Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

awe
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Report No.: 2480707R

> DEKRA

site HC-CBE2

Condition :3m  ,Horizontal
RB/VB(kHz):1068 / 3000

Mode :g TX_2437MHz

Test by :Scott Chang

Level (dBuVim)

13
138
2
97.5
813 FCC_15.247_PK
65.0) g
{uligaspun
48.8
32.5
16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB

1 2389.140 55.75 43.82 11.93 Peak

2 2434.520 101.39 89.23 12.16 Peak
3 2491.060 56.85 44.42 12.43 Peak
Note:

Site :HC-CB@2
Condition :3m ,Horizontal
RB/VB(kHz):1@00 / 20
Mode  TX_2437MHz
Test by cott Chang
43gLevel (dBuvim)
138
97.5| 2
81.3
65.0
FCC_15.247 AV
488 i aR—
325|
163
2310 2340.  2360. 2380, 2400, 2420, 2440  2460. 2480, 2510
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB

1 2377.300 46.80 54.00 34.94 11.86 Average
2 2439.200 93.49 - 81.31 12.18 Average
3 2487.148 47.34 54.00 -6.66 34.92 12.42 Average

Note:

1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBe2 Site :HC-CBO2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1600 / 3600 RB/VB (kHz) :1000 / 20
Mode 1g_TX_2437MHz Mode 1g_TX_2437MHz
Test by  :Scott Chang Test by  :Scott Chang
J3pLevel (@Buvim) 430Level (@Buvim)
134 138
2
o7.5| o75 2
813 FOC_15.247_PK 813
650 ; 650
FOC_15.247 AV
4838 488 1
325 325
163 163
2310 2340,  2360.  2380. 2400 2420, 2440.  2460. 2480, 2510 2310 2340, 2360. 2380, 2400, 2420. 2440. 2460, 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line Limit Level Line Linit Level
MHz dBuV/m  dBuV/m a8 dBuv d8 MHz dBuV/m  dBuV/m d8 dBuV a8
1 2388.300 56.50 24.58 11.92  Peak 1 2388.548  46.72  54.00 34.79 11.93  Aversge
2 2438.720  100.87 88.70 12.17  Peak 2 2439.340 93.71 - 81.53 12.18  Average
3 2499.200 56.24  74.88  -17.76  43.76 12.48  Peak 3 2485.620  47.48  54.00 35.00 12.40  Aversge
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
TEL : +886-3-582-8001 Page Number : 280f40
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D DEKRA

Report No.: 2480707R

sit, :HC-CB@2
site 1HC-CBO2 e s
S o domirontal Condition :3m  ,Vertical
ondition :3m  ,Horizonta Ve X 2037
Mode 1g_TX_2437MHz -
Test by :Scott Chang
Test by  :Scott Chang
oo Level (dBuvim)
Level (dBuV/m)
87.5|
87.5|
75.0) FCC_15.247_PK_HF
750 FCC_15.247_PK_HF
62.5] 2 3
625 2 FCC_15.247_AV_HF
FCC_15.247_AV_HF T
50.0|
50
37.5]
375
25.0]
25.0|
12.5]
12.5|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency — Level  Limit Over Read — Factor  Remark
¢ e line  Limit  Level
line  Limit  Llevel | Ene Hme e
""""""""""""""""""""""""""""""""""""" MH dBu, dBuv, d8 B &
MHz dBuUV/m  dBuV/m a8 dBuv a8 . uv/m uv/m o
1 53.12  54.80  -0.88  67.66  -14.48  Average
D omm nu e aw gm s o ;
3 omslose 2926 746 2474 S354 428 Pesk 3 3610 74.80  -15.%0 6598 -7.86  Peak
: : : -2 : -4 =3 4 9743.080  49.14  74.80  -24.86  53.42  -4.28  Peak
th: 1 - Read Level + F Note:
by FE"E - :B EVEF * ““72 ble L . ‘ 1. Level = Read Level + Factor
- Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line Al Ty
e Lt o 6 Linit, AVG recult ie deamed 3. Qver Limit = Level - Limit Line
» The peak result complies wit imit, result s deeme 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

site 1HC-CBO2 Site {HC-CBA2

Condition :3m ,Horizontal Condition :3m  ,Horizontal

RB/VB(KHz):1800 / 3000 RB/VB (kHz):1000 / 20

Mode 1g_TX_2462MHz Mode _TX_2462MHz

Test by  :Scott Chang Test by :Scott Chang
13 Level (dBuV/m) 13 Level (dBuVim)
138 138

1
97.5| 97.5| 1
81.3 FOC_15.247_PK 81.3
55 650
_15.247_AV
488 A 48.8 \..‘__“
32.5| 32.5]
16.3| 16.3]
2310 2340, 2360. 2380. 2400. 2420, 2440, 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440, 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
line  Limit  Level Line Linit Level
dBUV/m  dBuV/m a8 dBuv d8 Mz dBuv/m  dBuV/m d8 dBuV a8

1 2465.308  99.29  ---oo- —ooooo 86.99  12.39  Peak 1 2463.488  91.83  ----e- 78.73  12.38  Average
2 2484320  62.42 74 -11.58  50.82  12.40  Peak 2 2483.626  52.35  54.00 39.95  12.40  Average

Note:

1.

2
3.
4

w

. Factor

Level = Read Level + Factor
Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.

Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

awn
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Report No.: 2480707R

D DEKRA

Site :HC-CBO2
Condition :3m  ,Vertical
RB/VB(kHz):1868 / 3600
Mode :g_TX_2462MHz
Test by :Scott Chang

Level (dBuVim)

13
1138
4
97.5|
813 FCC_15.247_PK
65.0)
488
325|
16.3]
2310 2340,  2360.  2380.  2400.  2430.  2440.  2450.  2480. 2510
Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark
Line Limit Level
Mz dBuv/m  dBuV/m dB dBuv d8
1 2464.920 99.31  ------ ------ 87.01 12.38 Peak
2 2483.568 60.36  74.80  -13.64 47.96 12.48  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site C-CBO2
Condition :3m  ,Vertical
RB/VB(kHz):100@ / 20
Mode  TX_2462MHz
Test by  :Scott Chang
13 Level (dBuVim)
138
7.5 1
81.3]
65.0
48.8) Ty -
32.5]
16.3|
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m B8 dBuv B
1 2463.760 91.13  —eoeen ee- 78.83 12.38  Average
2 2483.680 50.18  54.00 -3.82 37.78 12.40  Average
Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

awe

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site | HCwe2 Site :HC-CBB2
Condition :3m  ,Horizontal - s
vod SV b Condition :3m  ,Vertical
r” : . :g, T on z Mode 1g TX_2462MHz
est by iac0 ang Test by  :Scott Chang
4 gplevel (dBuVim) Level (dBuim)
87.5| 75|
750 FCC_15.247_PK_HF rao Fcc_15i247 KL E
62.5| 5
2 62.5) z
50.0| FOC_15,247_AV_HF 3 4 FCC_15.247_AV_HF
50.0}
37.5| 375
25.0| 250
125 125
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Fequency (MHz) 1000 4000. G6000. B000. 10000. 12000. 14000. 16000. 18000. 20000, 22000. 25000
Frequency (MHz)
No.  Frequency — Level  Limit Over Read — Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
line  Limit  Level ; o
777777777777777777777777777777777777777777777777777777777777777777777 Line Limit Level
1z aBuV/m - dBuV/m a8 i @ Mz dBuv/m  dBuV/m d8 dBuV a8
Do me owm o sm o oon wx e ;
. . : : . . 2 4%4.808  60.61  74.08  -13.39  74.89  -14.28  Peak
3 5999.788  54.13  74.08  -19.87  66.43  -12.38  Peak
3 5999.768  55.89  74.88  -18.91  67.39  -12.38  Peak
4 7386.000  52.33  54.80  -1.67  60.12 -7.79  Average
4 738.606  53.63  74.60  -20.37  61.42  -7.79  Peak
5 7386.000  60.15 -13.85  67.94  -7.79  Peak s omaz oep  co0dp 7400 3360 o448 o8 peok
6 98as.eee  51.62  74.60  -22.98  55.19 -5.68  Peak : : . 23 : - e
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor = S
3. Over Linit = Level - Limit Line 3. Ouer Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AV@ result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

to comply with AVG limit.
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
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Report

No.: 2480707R

> DEKRA

Site :HC-CBE2

Condition :3m  ,Horizontal
RB/VB(kHz):1068 / 3000

Mode :n26_TX_2412MHz
Test by  :Scott Chang

Level (dBuVim)

Site :HC-CBo2

Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 20

Mode :n20_TX_2412MHz
Test by  :Scott Chang

4 430Level (dBuvim)
138 138
2
975 o75 s
FOC_15.247_PK 813
65.0]
FCC_15.247 AV
48.8| e
32.5]
16.3]
2310 2340 2360. 2380. 2400. 2420. 2440 2460. 2480. 2510 2310 2340. 2360. 2380 2400 2420, 2440, 2460 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
line  Limit  Level Line Limit Level
MHz dBUV/m  dBuV/m a8 dBuv d8 Mz dsuv/m  dBuV/m d8 4BV a8
1 2389.968  63.13  74.88  -10.87  51.20  11.93  Peak 1 2389.848  52.69  54.00 4131 48.76 1193 Average
2 2410.768  98.58  --ce-x  ceceon 86.55  12.83  Peak 2 2010988 91.30  -e--e ceceoe 79.27  12.83  Average
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. S. The other emission levels were very low against the limit
site 1HC-CBO2 Site {HC-CBA2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(KHz):1600 / 30 RE/VB (kHz):1000 / 20
Mode 1n20_TX_2412MHz Mode :n20_TX_2412MHz
Test by  :Scott Chang Test by  :Scott Chang
43pLevel (dBuVim) 430Level (dBuVim)
138 138
97.5| 97.5| Z
813 813
65.0 650
i FCC_15.247 AV
48.8| 48.8| i
32.5| 32.5]
16.3| 16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440, 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420 2440. 2460 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line  Limit  Level Line Limit Level
MHz dBuUV/m  dBuV/m a8 dBuv d8 MHz dBuv/m  dBuV/m d8 4BV a8
1 2389.768  62.73  74.88  -11.27  56.89  11.93  Peak 1 2389.582  51.86  54.00 214 39.93 1193 Aversge
2 2409.900  99.19  ------  —-oooo 87.16  12.83  Peak 2 2408.160  91.47 -----  -oooo- 79.44 12,83  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number : 310f40




Report No.: 2480707R

D DEKRA

site *HC-CBB2
Condition :3m  ,Horizontal
Mode :n28_TX_2412MHz

Test by  :Scott Chang

Level (dBuVim)

87.5|

750 FCC_15/247_PK_HF

62.5| 7

4 FCC_15,247_AV_HF

50.0)

37.5|

250

125]

1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 4824.000 52.23  74.00  -21.77 66.91  -14.68  Peak

2 7236.000 58.83 74.00 -15.17 66.78 -7.95 Peak

3 9648.000 50.22  74.80  -23.78 54.70 -4.48  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site c-CBa2
Condition ,Vertical
Mode :n20_TX_2412MHz

Test by  :Scott Chang

Level (dBuVim)

87.5|
75.0) FCC_15247_PK_HF
62.5| 5
FCC_15.247_AV_HF
50.0
37.5]
25.0)
125
1000 4000. 6000. BODO. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 52.97 74.00 -21.03 ©7.65 -14.68 Peak
2 7236.000 57.15 74.00 -16.85 65.18 -7.95 Peak
3 9648. 000 49.99 74.00 -24.01 54.47 -4.48 Peak

Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

awe

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 Site :HC-CB@2
Condition :3m  ,Horizontal Condition ,Horizontal
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1@00 / 28
Mode :n20_TX_2437MHz Mode 20_TX_2437MHz
Test by  :Scott Chang Test by  :Scott Chang
430Level [@Buvim) 43pLevel (dBuVim)
1348 138
2
97.5| 97.5 2
813 FCC_15.247_PK 81.3
65.0 1 65.0|
Bt
48.38] 488 K}
325| 32.5]
16.3] 16.3|
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380, 2400. 2420. 2440, 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No.  Freguency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 2388.140 56.69  74.00  -17.91 44.17 11.92  Peak 1 2389.580 46.86  54.00 34,93 11.93  Average
2 2439.720  181.51 ------ - 89.33 12.18  Peak 2 2433.540 93.74  ------ 81.57 12,17  Average
3 2483.520 57.50  74.00  -16.50 45.1@ 12.40  Peak 3 2490.740 47.53  54.00 35.10 12,43 Average
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report

No.: 2480707R

D DEKRA

Site :HC-CBO2
Condition :3m  ,Vertical
RB/VB(kHz):108 / 3000
Mode :n20_TX_2437MHz
Test by :Scott Chang

43pLevel (dBuVim)

Site 1HC-CB@2
Condition :3m ,Vertical
RB/VB(kHz): @ / 28

Mode 120_TX_2437MHz

Test by  :Scott Chang

Level (dBuVim)

to comply with AVG limit.
The other emission levels were very low against the limit.

13
1138 138
2
97.5| 97.5| 2
813 FCC_15.247_PK 813
65.0] 2 65.0
= pemmensiuy
48,8 48.8| k]
325 325
16.3] 163
2310 2340, 2360, 2380, 2400, 2420, 2440  2450.  2480. 2510 2310 2340. 2360, 2380, 2400, 2420, 2440 2460 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 2377.800 55.88  74.88 44,01 11.87  Peak 1 2387.140 46.67 34.76 11.91  Average
2 2439.449 100.81  ------ 88.63 12.18 Peak 2 2438.500 93.80 81.63 12.17 Average
3 2485.060 57.21  74.08 44.81 12.48  Peak 3 2486.848 47.55 35.13 12.42  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 Site :HC-CB@2
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :n26_TX_2437MHz Mode 20_TX_2437MHz
Test by  :Scott Chang Test by cott Chang
1 opLevel (@Buvim) Level (dBuVim)
87.5| 87.5|
750| FCC_15/247_PK_HF 75.0) FCC_15.247_PK_HF
62.5| 3 62.5| A
FCC_15,247_AV_HF 1 FCC_15.247_AV_ HF
50.0] b 50.0 4
37.5] 37.5|
25.0) 25.0
125| 12.5|
1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 4874.000 52.99 ) 67.47  -14.48  Peak 1 52,51  74.00  -21.49 66.99  -14.48  Peak
2 7311.000 53.45 .00 61.33 -7.88  Average 2 7311.e00 53.72  54.00 -8.28 61.60 -7.88  Average
3 7311.e00 60.62 o8 68.50 -7.88  Peak 3 7311.000 61.56  74.80  -12.44 69.44 -7.88  Peak
4 9748.000 50.15 .08 54.43 -4.28 Peak 4 9748.000 48.97 74.00 -25.83 53.25 -4.28 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2480707R

> DEKRA

Site
Condition

:HC-CB@2
3m,Horizontal

RB/VB(kHz):1000 / 3000

Mode
Test by

Level (dBuVim)

:n20_TX_2462MHz
:Scott Chang

Site :HC-CBO2

Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 20

Mode 20_TX_2462MHz
Test by  :Scott Chang

13 13gLevel (dBuVim)
138 138
1
97.5| 97.5| T
813 FCC_15.247_PK 813
65.0) 65.0
48.8 43.8
325 32.5|
16.3] 163
2310 2340, 2360, 2380, 2400, 2420, 2440  2460.  2480. 2510 2310 2340.  2360. 2380, 2400, 2420, 2440,  2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m dB dBuv d8 MHz dBuv/m  dBuV/m d8 dBuv dB
1 2466.920 98.41  ----- eeeee 86.10 12.31  Peak 1 2465.460 91,23 —----- —eeee- 78.92 12.31  Average
2 2483.680 64.27  74.98 -9.73 51.87 12.48  Peak 2 2484.000 52.89  54.09 -1.11 48.49 12,40 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
site *HC-CBO2 Site :HC-CBO2
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3008 RB/VB(kHz):1000 / 20
Mode :n20_TX_2462MHz Mode 20_TX_2462MHz
Test by :Scott Chang Test by  :Scott Chang
43pLevel (dBuVim) 430Level (dBuvim)
138 138
97.5| . 97.5| 1
81.3
813 FCC_15.247_PK
65.0) 65.0
48.8 " m 488 o
325| 325|
16.3] 163
2310 2340.  2360.  2380.  2400.  2420.  2440.  2460.  2480. 2510 2310 2340.  2360.  2380.  2400.  2420.  2440.  2460. 2480 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No.  Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv d8 Mz dBuV/m  dBuV/m dB dBuV ds
1 2462.120 98.48  ------ 86.19 12.29  Peak 1 2464.780 91.86  ------ 78.76 12.30  Average
2 2434.620 64.36  74.00 51.96 12.40  Peak 2 2483.540 52,91  54.00 -1.89 48.51 12,40 Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
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Report No.: 2480707R

D DEKRA

Site :HC-CBO2
Condition :3m  ,Horizontal
Mode :n20_TX_2462MHz
Test by  :Scott Chang

Level (dBuVim)

Site :HC-CBO2
Condition :3m  ,Vertical
Mode 20_TX_2462MHz
Test by  :Scott Chang

Level (dBuVim)

87.5|
87.5|
FCC_15.247_PK_HF
750 FCC_15247_PK_HF 75.0 = =
62.5|
62.5) 2 FCC_15.247_AV_HF
FCC_15.247_AV_HF bl
50.0|
50.0|
37.5]
37.5|
25.0]
25.0|
12.5]
12.5|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
- No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit over Read  Factor  Remark Uine  Limit  level
Line  Limit  Level e
"""""""""""""""""""""""""""""""""""" Mz dBuv/m  dBuV/m d8 B &
MHz dBuUV/m  dBuV/m a8 dBuv d8
. 1 48.07  54.00  -5.93  62.35  -14.28  Average
1490000 5299 7408 2@ 6.7 1428 Peak 3 ca37 1400 196 B s 1428 Peak
2 7386.000  53.42  74.08  -20.58  61.21  -7.79  Peak 5 cilos 400 2202 977 779 Peak
3 9848.000 49.54 4.0 -24.46 53.62 -4.88  Peak 4 9843.000 50.09  74.80  -23.91 54.17 ~4.08 Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line — i 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. ) . to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
TEL : +886-3-582-8001 Page Number ;. 350f40
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